Pos Part Number Description Additional Text Quantity
1 SPNO Non orderable part A400C402X113000 1.00
2 59030029000 HH NUT M20X1,5 WS=27 RIGHT SX RACING 1.00
3 47101034314 Top triple clamp 1.00
4 47101032214 Compl. lower triple clamp 1.00
5 49001081000 TAPERED ROLLER BEARING 32004X 2.00
6 0025080256 HH collar screw M8x25 4.00
7 77201038000 HANDLEBAR CLAMP 28MM 2.00
8 0032100356S AH-COLLAR SCREW M10X35 ISA45 2.00
9 59401039037 Handlebar mount D28mm-H37mm 2.00
10 0025080306 HH collar screw M8x30 6.00
11 A53501084000 Steering head seal 1.00
12 0780000304400 Steering head seal 1.00

85 SX 17/14 2025 <2025><F6001Y8>
FRONT FORK, TRIPLE CLAMP

72842



13 0017060206 SCREW F. PLASTIC K60X20AL SW6 2.00
14 77701085100EB Clamp for brake line 1.00
15 59001092050 SPECIAL SCREW M6X12,5 WS=8 6.00
16 47201094000EBC fork protector kit WITH DECAL 1.00
17 0015080306S Hex flng screw M8x30 WAF=10 SL 1.00
99 00050000921 HANDLEBAR SUPPORT KIT D28/H37 0.00




